
 1

 

 

 

 

 

 

SMALL WATER SYSTEM TRAINING MANUAL 

As compiled by the 

 
Florida Rural Water Association 

2970 Wellington Circle W, Suite 101 
Tallahassee FL 32309 

 
Phone:  850-668-2746   Fax:  850-893-4581 

 

 
 
 
 
 
 
 
 
 

         Revision Jan 17, 2005 



 2

 

Small Systems Water Training Manual .....................................................................................................10 

Purpose and Scope ....................................................................................................................................10 

Introduction to Water Treatment ..............................................................................................................11 
[...]
build up of pressure and possible rupture in case of a fire. The ton cylinders will have 6  of these plugs, 3 on 
each end. The ton cylinder has two taps, one for removal of liquid chlorine and one for removal of gas 
chlorine. This provides an added safety feature because the tank can be rolled in case of a leak forcing the 
escape of gas instead of a liquid. Cylinders are made of welded steel and must be tested every 5 years at 
800 psi. Gas is withdrawn in the vertical (cylinder top facing up) from a 150 lb unit and horizontal position 
(cylinder on its side) from the ton unit. 
 
For smaller systems that use the 150 lb. cylinders, chlorine is removed from the top of the tank as a gas and 
applied to the water system. For larger systems the liquid chorine is withdrawn from the tank and 
evaporated. A maximum of 40 lbs. of chlorine per day can be withdrawn from a 100 or 150 lb. cylinder or 
400 lbs. from a ton cylinder without the discharge point freezing up. Chlorine gas is only slightly soluble in 
water and at 49.2 degrees F forms a crystalline substance called chlorine ice. The gas vapor pressure in a 
cylinder depends on the temperature not the amount of liquid in the cylinder. Table 36 is identifies the 
major parts of a chlorination system for a system that uses gas chlorine with a direct connection to the water 
system. 
 
 

Table 36 
 
Chlorinator Set Up for a Small Water System 
Major Parts and Their Function 

 
Interconnection Manifold Sometimes used where more than once cylinder 

is used at the same time 
Vacuum Regulator Allows the chlorine gas to enter under vacuum 

to the Rotameter. If vacuum is lost the valve 
will close 

Rate Valve  Controls the rate of flow that chlorine enters. T 
Rotameter A Rotameter is a device that measures chlorine 

flow. The dose is measured by the loss of 
weight in the chlorine cylinder. 

Check Valve Assembly Prevents water from back flowing into the 
chlorination system 

Ejector Consists of a venturi nozzle that creates a 
vacuum to transport chlorine gas to the water 
supply. 

  
 
Gas chlorination for a system that uses one-ton cylinders, the operation is basically the same except that the 
chlorine is removed from the cylinder as a liquid and converted to gas with a device called an evaporator.  
 
Chlorine Safety for Chlorinators 
 
Chlorine is extremely toxic to human health. Breathing even small concentrations can be fatal. Table UUU 



 66

shows the effect of chlorine on humans at various concentrations. Chlorine will deaden the sense of smell 
and must be measured with a chlorine concentration devise. 
 

Table 37 
 
Effects on Humans for 
Chlorine Concentrations in the Air 

 
Chorine in  
Air (PPM) 

Human Physiological 
Response 

  
.5 Maximum Permissible Exposure Level (8 hours) 
1 Slight symptoms after several hours’ exposure 
3 Detectable Odor at this level 
4 1 hour exposure inhalation without serious affects 
5 Immediate Noxious Effects  
15 Throat Irritation 
30 Coughing (Immediately Dangerous to Life or Health, 

IDLH Level)* 
40 Dangerous affects from ½ to 1 hour 

1000 Death after a few deep breathes 
 
*  Immediately Dangerous to Life or Health or IDLH is the  
    level that one could escape in 30 minutes without irreversible 
    health effects 

 
The following minimal safety precautions are required for gas chlorine use at all times. 
 

Table 38 
 
Minimum Safety Precautions for 
The Use of Gas Chlorine 

 
1 Follow Manufactures instructions on all chlorine equipment at 

all times 
2 All exposed metal parts should be painted or protected with 

petroleum jelly to prevent corrosion. 
3 All chlorine equipment should be kept in a separate room. 
4 Temperature should not be allowed to go below 50 degrees or 

above 140 degrees F.  
5 Continuous ventilation should be provided wherever chlorine is 

stored 
6 Connections should be checked frequently with a rag soaked in 

ammonia being careful not to get liquid on exposed parts 
7 Connections and joints should be loosened or tightened with 

great care. Excessive force will damage fittings. 
 

 
 
 
Chlorine Safety Program for Gas Systems 
 
Because of the inherent danger with chlorination systems, gas systems require a high level of safety training 
and training procedures to ensure operator and public safety. Table 39 provides suggestions for the content 



 67

of such a safety program. 
 

Table 39 
 
Contents of a Safety Program 
For Gas Chlorination 
 

 Chlorine Safety Program 
Requirements  

Description of Safety Components 

1 Written Safety Program Documented Safety program with clear 
responsibilities and supported by management 

2 Written Rules and Safety 
Procedures 

Documented procedures that identify safety 
concerns in the plant 

3 Periodic hand-on training The training should include both classroom and 
on the job. At minimum the operator needs to be 
trained in the use of leak-detection equipment, 
self-contained breathing apparatus, and 
atmospheric monitoring devises. 

4 Establishment of Emergency 
Procedures 

There needs to be written procedures for 
emergencies, for chlorine leaks and for first aid 

5 Establishment of Maintenance and 
Calibration Program 

Operators should follow manufacture’s 
maintenance recommendations and keep 
equipment operating and calibrated at all times 

6 Fire,  Police, Emergency Agency 
Coordination and (Chemtrec 800-
424-9300.) 

Procedures and training needs to be conducted 
with public safety departments to ensure 
coordination in the event of an emergency 
 

  
 
Alternative Disinfectants Used in Water Treatment 
 
Other disinfection systems for water treatment consist of the use of chlorine dioxide, ozone and Ultraviolet 
Disinfection. These systems are used when taste and odor problems are difficult to control with chlorine 
and/or in consideration for the production of Disinfection Byproducts (DBP), i.e. Trihalomethanes (THM)  
and halogenatedacetic acids (HAA5). 
 
Chlorine Dioxide Disinfection Systems 
 
Chlorine Dioxide is a widely used chemical in the disinfection of drinking water. It has long been used to 
control taste and odor and for iron and manganese control.   
 
The chemistry of chlorine dioxide treatment is different than that of chlorine addition because chlorine 
dioxide is a moderately stable compound that does not undergo further reaction with water after it dissolves. 
In general the reactions with other compounds will not produce THMs and HAA5s will less than the 
amounts produced by chlorine addition. However chlorine dioxide can result in chlorite and chlorate 
residuals in drinking water. Chlorate has an established MCL.  
 
Chlorine dioxide is more effective in killing bacteria than chlorine between the pH  ranges of 8 and 10.  
 
Since chlorine dioxide is unstable sodium chlorite is supplied as a salt that must be mixed with water on-site 
to produce chlorine dioxide. Sodium chlorite is extremely combustible and must be stored away from 
organic materials.  It is hazardous to humans and will burn tissue and any organic substance on contact. 
 
Chlorine Dioxide is extremely corrosive and piping systems must be constructed of PVC or polyethylene 
pipe. 



 68

 
Ultraviolet  (UV) Disinfection Systems 
 
UV works by damaging the genetic material in the cells of microorganisms preventing reproduction and 
ultimately killing them. Because of the concern with the production of DBP with the addition of chlorine, 
UV is expected to become more prevalent for water treatment in the future. 
 
Because UV must work on cell tissue, turbidity control is extremely important. Lamps must be cleaned at 
frequent intervals to prevent the build up of scale. Algae control is also necessary. 
 
Ozone Disinfection Systems 
 
Ozone is extremely unstable and must be generated on-site. Ozone is produced by passing and electrical 
charge through dioxygen (O2). Ozone is responsible for the familiar smell after lightening strikes. Ozone is 
a powerful oxidant, which engages in oxygen atom transfers. In addition, the direct action of Ozone (O3) on 
living tissue can cleave water molecules producing a hydroxyl radical, which can act as a disinfectant.  
 
Ozone has a particular reaction with the bromide ion that produces bromate that is important in the DBP 
formation and must be monitored. PH and ammonia addition are treatment methods for reducing the 
production of bromate in the when using ozone. Ozone is far more effective in inactivating 
Cryptosporidium oocycsts than hypochlorine or chlorine.  
 
Ozone reactions with other compounds in the water to produce carboxylic acids, aldehydes and keytones, 
which are nutritious compounds to other microorganisms.  These compounds may be high enough to 
require biostability treatment (biological filtration) in the treatment plant. 
 
 
Chlorine Residual Required in Water Distribution Systems 
 
A free chlorine residual of 0.20 mg/l or a combined chlorine residual of 0.60 mg/l or an equivalent chlorine 
dioxide residual, must be maintained in the water distribution system at all times.    



 69

Filtration 
 

Filtration 
 
Filtration is the process of passing water through material such as a bed of sand, coal, or other granular 
substance to remove floc and particulate impurities. Impurities generally consist of suspended fine silts, 
clays, colloids, bacteria, algae, floc and materials carried over from other plant processes. 
 
There are a number of related mechanisms that occur in a filtration process. A media type filter captures 
most particles by the process of sedimentation. Table 40 identifies these filter mechanisms.  
 

Table 40 
 
Filtration Removal Mechanisms 

 
 Removal Mechanism Particle Capture Process 
   
1 Sedimentation Sedimentation on media 
2 Adsorption Gathering of particles on the surface of the 

media or interfaces 
3 Biological Action Break down of organic materials by 

bacteria that cause a mat to develop that 
stains particles (Scmutzdecke) 

4 Absorption Soaking particles into the body of the 
media by chemical action 

5 Straining Capturing particles in media pore spaces 
 
 
 
Filters are extremely important in the removal of particulate material including pathogens. Table 47 
illustrates the removal abilities for filtration systems used in water treatment. Note that protozoa such as 
Giardia lamblia and Cryptosporidium are removed in conventional filtration processes. Virus and most 
bacteria must be inactivated by disinfection.  
 
Conventional filters will not remove minerals or salts from the water. Special membrane filters must be 
used for these processes.  
 



 70

Table 41 
 
Size Range of Selected Water Constituents 
And Effective Water Treatment Removal Processes 
 

 
Range Ionic Molecular Macro 

Molecular 
Micro Particle Macro  

Particle 
 Microns          0.001            0.01                 0.1                   1.0                    10                 100 

       
~ 

Molecular 
Weight 

 

 
 
100 

 
 
10,000 

 
 
100,000 

 
 
500,000 

  

 
 
Size Range 
Of Selected 
Water 
Constituents 
 
 
 
 
 
 
 

 
              

     

 
 
 
 
 
Filtration or 
Membrane 
Process 
 
 
 
 
 
 
 
 
 

      

 
 

Colloids

Viruses

Dissolved Organics 
Bacteria

Cryptosporidium 

Giardia 

Salts 

Sand 

Particle Filtration

Micro Filtration 

Ultra Filtration 

Nanofiltration 

Reverse Osmosis 



 71

 
Types of Filters 
 
There are four filter types, gravity (rapid sand), pressure, slow sand filters, and diatomaceous earth. The 
type used most often in water treatment is the gravity type. Table 48 compares the various filter 
characteristics for a small water plant. These comparisons are helpful in understanding the different 
applications of filters for the water being treated. Note the much higher loading rates possible with the rapid 
sand filter. 
 

Table 42 
 
Comparison of Filter Types for  
a Small Water Treatment Plant (1 MGD) 

 
Characteristic Rapid Sand Slow Sand Diatomaceous Earth 

or Pressure Filter 
    
Filtration Rate 2 gpm/sft. .06 gpm/sft. 1 gpm/sf 
Filtration Area 350 sft. 11,000 sft. 700 sft. 
Depth of Media 18” gravel 

30” sand 
Permanent 

12” gravel 
42” sand to 
12” after ultimate use 

1/16 to 1/8” surface 
 
Recoating Required 

Size of Sand 
(Uniformity Coef .) 

.35 to .80 mm 
U.C<1.7.  

.20 to .40 mm 
U.C.<2.5 

.01 to .20 mm 
 

Media Distribution Stratified Unstratified Unstratified  
Loss of Head < 1 ft. initial 

9 ft. final 
0.2 ft. initial 
4 ft. final 

2 psi (5 ft.) initial 
30 psi (70 ft.)  final 

Cycle Time To 200 hrs. 60 days To 40 hrs 
Penetration of Matter Deep Vertical Shallow Surface 
Cleaning Method Backwash/expansion Surface Scraping of 

Schmutzdecke 
Air Bump/Backwash 

Wash Water Used > 1% < 0.6 % < 1% 
Pretreatment Coagulation 

Flocculation 
Sedimentation 

None 
Sometimes Aeration 
And/or Presettling 

None, sometimes 
Aeration, Presettling 
or micro screening  

Chlorination Always Always Always 
Raw Water Quality High Turbidity 

High Color 
Moderate Algae 

Moderate Turbidity 
Low Color 
Moderate Algae 

Low Turbidity 
Low Color 
Low Algae 

Hydraulic Type Gravity Flow Gravity Flow Vacuum or Pressure 
 

 
Gravity Filters 
 
Gravity filters can be classified as single media (sand also sometimes called rapid sand filters), dual media 
(sand and anthracite), mixed/multi media (sand, anthracite and garnet) In a gravity filter the water flows 
into the top of the filter and then flows downward by gravity.  
 
Single media filters use a layer of sand over a supporting gravel bed. Dual media filters use anthracite coal 
over sand. This allows for longer filter runs than a single media filter. The mixed media filter uses three or 
more materials with the coarsest media on the top and the finest on the bottom. Mixed media filters 
sometimes require a secondary coagulant applied immediately ahead of the filters.  
 
 



 72

Pressure Filters 
 
The pressure filter uses a smaller grain sand than the rapid sand filters. Pressure is used instead of gravity to 
achieve higher rates of flow than gravity filters. These types of filters are found in smaller water systems. 
 
Diamaceous Earth Filters 
 
There are four basic operations involved in the diatomite filter process, precoat, body feed, filtration and 
backwash.  
 
Precoat 
 
When diatomaceaous earth filter units are place into operation slurry of diatomaceous earth is introduced at 
the tank influent line and is hydraulically deposited on the filtered water on each septum. It is desirable to 
recirculate until all the diatomaceous earth is deposited. This will insure and even deposition of the filter 
septums. The minimum amount of diatomaceous earth used under recirculation conditions is 0.1 pound per 
square foot of filtering areas. Without recirculation .15 pounds are needed. Applying diatomaceous earth 
without recirculation can result in uneven deposition on the septums.  
 
Body Feed 
 
This is the process of feeding mixed amounts of diatomaceous earth from a feed tank to the filter system. 
In this process continuous body feed results in more even coverage of the septums and a more effective 
filter operation. 
 
Filtration in Diatomaceous Earth Filtration Systems  
 
The process of maintaining a flow of water through the filter tank after the filtering process is initiated and 
before the recirculation line is closed. The filter is operated into the desired head loss is achieved. This is 
about 30 psi in pressure systems and 15 inches of mercury in vacuum systems. 
 
Backwashing of Diatomaceous Earth Filtration Systems 
 
When the desired head loss is achieved the filter is backwashed. Backwashing consists of an air bump of 50 
to 60 psi air that removes spent diatomaceous earth from the septums. Vacuum units are cleaned by manual 
hosing. 
 
Common Problems in Filter Systems 
 
There are many factors that can affect filter performance. The most troublesome and dangerous is caused by 
the release of dissolved oxygen due to temperature changes in the water. This problem is called air binding 
and has the potential to damage the filter beds by air releasing too quickly and dislodging the sand and 
gravel medial. 
 
Problems can also occur during the backwash cycle. These can include media loss, media boils, and overall 
failure of the filter to come completely clean during the backwashing process.  
 
Improper coagulation or sedimentation can cause the formation of mud balls. Mud balls are problematic 
because they cause cracks and cause clogging in filter media. They must be physically removed.  
 
Importance of Turbidity in Filter Operation 
 
The most important water quality measure in filtration to ensure good filtration is the monitoring of influent 
and effluent turbidity. These factors are also used to measure filtration efficiency. The goal of the operator 
should be to establish an effluent turbidity goal and remain below that level. Continuous measurement of 



 73

effluent turbidity is a state requirement. 
 
Head Loss in Filter Operation 
 
Filter runs are set by effluent turbidity or the amount of head loss occurring in the filter. Loss of head is the 
measure of the drop in pressure through the filter. Gauges are used to measure head loss. The loss of head is 
greater in a dirty filter than a clean one. Loss of head will be greater in a fined sand filter. Low water 
temperature will produce a greater head loss than water with high temperatures. Table 43 is a typical filter 
backwash procedure. 
 

Table 43 
 
Typical Filter backwash Procedure 
 

Step Activity 
  
1 Record length of filter runs (time since last backwash.) 
2 Close Filter influent valve 
3 Open Filter effluent valve 
4 Open drain valve 
5 Start surface wash (scour) 
6 Slowly start backwash system 
7 Observe filter during backwash process 
8 Continue washing until wash water leaving filter clears. 

Close surface wash system. 
9 Slowly turn off backwash system 
10 Close drain valve 
 Record length of backwash and number of gallons 

used. 
 
  

 
Removal of Taste and Odors 
 
If taste and odors are a problem, granular activated carbon (GAC) can be added to the filter media.     
 
Removal of Iron and Manganese by Filtration 
 
In areas where high levels of iron are present in the water greensand is added to the filter media. Greensand 
is a natural ion resin, which will remove iron and manganese during the filtration process. As with all ion 
resins greesand needs to be regenerated periodically. This is done with potassium permanganate. To ensure 
removal there must be permanganate residual in the filter effluent.  
 
There are two methods to regenerate greensand. Method on is to dose the filter with a 5% solution of 
potassium permanganate to the filter and let it stand for 24 hours. In the other method permanganate is 
added until pink water flows out of the greensand media. The dosage is decreased so that water going to the 
filter has a slight pink color. However there should be no pink color in the filter effluent. 
 
 
 
Troubleshooting Filter Operations 
 
Table 44 identifies typical maintenance problems associated with filter operation and their probable cause 
and solutions.  

Table 44 



 74

 
Troubleshooting Guide for  
Filter Operation 

 
 
 

Problem Check Solution 
   
Filter effluent increases in 
color, chlorine demand or 
turbidity 

Verify performance of the 
coagulation, flocculation and 
sedimentation process 

Adjust coagulant dosage. 
Change coagulant. 
Change sludge removal 
frequency. 
Adjust rapid mix or flocculation 
speed. 

   
Media boils, media loss, or 
failure of the filter to come 
clean during backwash 

Improper backwash flow rates, 
surface scour rates or duration 

Adjust backwash flow rates. 
Adjust surface scour rates. 
Change duration of backwash 
cycle. 

   
Mud ball formation in the 
filter bed 

Poor coagulation. 
Poor Sedimentation. 
Improper backwashing. 

Correct coagulation and 
sedimentation problems. 
Adjust backwash cycle. 

 
 
 
 
 



 75

 
 
 
 

Demineralization 
 

Types of Demineralization Water Treatment Processes  
 
Methods for removing minerals from waters can be divided into two classes: 1. those using a phase change 
such as freezing or distillation, and 2. those sing non-phase change such as reverse osmosis, electrodialysis 
and ion exchange.  
 
Demineralization systems are primarily used to treated waters with high dissolved inorganic materials 
(TDS) from source water. Table 45 illustrates the applications of various demineralization systems for 
source waters. 
 

Table 45 
 
Ranges for TDS Removal for  
Demineralization Treatment Processes 

 
Treatment Process TDS Low Range 

Removal Limit (PPM) 
TDS High Range 
Removal Limit (PPM) 

   
Ion Exchange 10 1200 
Electrodialysis 100 1300 
Reverse Osmosis 100 20000 
Freezing 5000 100000 
Distillation 5000 100000 
 
 

Spent Chemical (Reject Water) Disposal with Demineralization Processes 
 
Mineral salts produced by demineralization processes can be of sufficient volume and concentration to 
present problems to the receiving environment. Disposal alternatives have included deep well injection, 
natural and physical evaporation, surface discharge (through proper permitting authorities), discharge to 
sanitary sewers (with proper permit) and discharge to the ocean. 
 
 
Reverse Osmosis 
 
Osmosis is defined as the passage of a liquid from a weak solution to a more concentrated solution across a 
semi permeable membrane. The membrane allows the passage of water but not dissolved solids. In reverse 
osmosis pressure is applied to the concentrated solution, which causes the liquid to pass through the 
membrane resulting in a more concentrated solution on one side and a less concentrated solution on the 
other side of the membrane. 
 
There are two types of membranes used in RO systems, cellulose acetate and thin film composite 
membranes. The composite membranes can handle higher flux rates (flows) at lower pressures but are 
sensitive to oxidants and have higher tendencies to foul. 
 
Factors Affecting Performance of Reverse Osmosis Systems 
 
There are several factors, which influences the performance of RO system. These are pH, temperature, 
suspended solids and turbidity, and presence of biological organisms. The PH of the water is adjusted to 5.5 



 76

by adding sulfuric acid to achieve optimal removal efficiency. The acid added to the feed water to lower the 
pH prevents minerals from coming out of solution and clogging (scaling) the membrane. 
 
If the ph and temperature are allowed to increase a process known as hydrolysis will begin to separates 
Hydrolysis is the breakdown of the membrane allowing an increase in mineral flux. When this occurs 
replacement of membrane elements is necessary. 
 
Suspended solids and turbidity can also foul the membrane and must be removed. For colloidal material 
filtration may be required . Cartridge type filters may then be used as a screening device. Turbidity should 
be less than 1 NTU to a cartridge filter. 
 
To prevent biological fouling of the membranes, a dose of 1 to 2 mg/l of chlorine is typically added to the 
feed water. When oxidant intolerant membranes are used dechlorination with sodium bisulfate may be 
necessary. 
 
Increasing Flux 
 
To increase rate of recovery, the pressure of the feed water may be increased. This will increase the flux of 
is the product water with a corresponding increase in salt rejection. Miner flux increases will not increase 
the quality of the product called permeate, since concentration of the permeate it is not dependent on the 
pressure. The flow of the salt through the RO membrane is constant. Any slight increases of salt in the 
permeate will be considerably diluted by the increase in the flow of the product water. 
 
Control factors include the rate of recovery, which is the amount of product water vs. feed flow. These are 
influenced totally by the desired quality of the product water. If the desired water quality is high then the 